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Naloxone 
 

General recommendations 

1. Recommend naloxone Rx for patients with MED >50mg, per CDC guidelines. 

2. Recommend naloxone Rx for patients also using benzodiazepines, or have conditions that increase the risk 

of overdose, per CDC guidelines. 

3. Both patients and family members/caregivers should be instructed how to use it, and when. 
 

Ordering naloxone 

1. Availability: nasal spray, auto-injector, and injectable (supplied in a glass vial). See graphic below. 

A. Intra-nasal 1mg/mL: 

B. Intra-nasal 4mg/0.1mL: 

C. Auto-IM 0.4mg/mL: 

D. IM 0.4mg/mL: 

 

2. When to administer: patient is excessively sleepy and cannot be aroused with a loud voice or sternal rub, 

has slow/shallow/no respirations, or has pinpoint pupils and is difficult to arouse.  
 

3. Patient education: in addition to in-office counseling and counseling provided by the dispensing pharmacist, 

can also refer patient to http://prescribetoprevent.org/patient-education/videos/  
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